1390 SUPER DUKE R, black, Display 2025 <2025><EU><F9903YA>

Pos Part Number Description Additional Text Quantity
1 A62403001100EB Frame A624 1.00
2 A62403005000C1 Engine brace, front, left 1.00
3 A62403006000C1 Engine brace, front, right 1.00
4 A62403007000C1 Engine brace, rear, left 1.00
5 A62403008000C1 Engine brace, rear, right 1.00
6 0035100249S HH collar screw M10x24 ISA45 S 14.00
7 0900000802801 Special screw for ignition loc 2.00
8 54603048100 clip nut M6 4.00
9 69008021080 clip nut M5 1.00
10 61342046000 Support ABS-pipe d7.5 1.00
11 0025060106 HH collar screw M6x10 TX30 1.00
12 58411098100 CONTACT WASHER M6 VSV-K6 2.00

FRAME
77683



13 0025060166 HH collar screw M6x16 TX30 2.00
16 0035080206S SHCS M8x20 TX45 8.00
21 61703045010 Footrest bottom fixing nut 2.00
22 61703002020C1 Subframe right black 1.00
23 61703002030C1 Fuel tank bridge 1.00
29 69013099150 Screw, reservoir 3.00
30 61703002010C1 Subframe left black 1.00
32 0035080606S Hex screw w.intern.Torx w.coll 2.00
33 61703002054C1 Mounting flange top left black 1.00
34 61703002055C1 Mounting flange top right blac 1.00
35 A62403002040C1 Cross brace, rear part 1.00
36 0025050106 HH collar screw M5x10 TX30 2.00
42 61703288000 Plug small 2.00
43 61703188000 Plug, small 8.00
44 61703088000 Plug, large 2.00
45 A62411066010 Connector support ignition loc 1.00
46 0330000520000 Cable tie with foot section 1.00




